This Owner's Manual is provided and hosted by Appliance Factory Parts.

\K Appliance Factory Parts

Experts in BBQ, Humidifier, & Appliance Parts
[J 1-800-955-7075

KITCHENAID KBGS364S5SS0
Owner's Manual

Shop genuine replacement parts for KITCHENAID
KBGS364SSS0

KiztchenAid. GRILLE PARTS
For Models: KBGN364S350, KBGS3648580
(STAINLESS) (STLS widacket)



https://www.appliancefactoryparts.com
https://www.appliancefactoryparts.com
https://www.appliancefactoryparts.com/gasgrillparts/kitchenaid/kbgs364sss0.html
https://www.appliancefactoryparts.com/gasgrillparts/kitchenaid/kbgs364sss0.html
https://www.appliancefactoryparts.com/gasgrillparts/kitchenaid/

K.tchenA'd@) G R I LLE PARTS BUILT-IN GRILLE
For Models: KBGN364SSS0, KBGS364SSS0 36"
(STAINLESS) (STLS wiJacket)

Literature Parts

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST
3-06 Litho In U.S.A. (cre) 1 Part No. 8186572



For Models: KBGN364SSS0, KBGS364SSS0

GRILLE PARTS

(STAINLESS) (STLS wiJacket)

lllus. Part lllus. Part lllus. Part
No. No. DESCRIPTION No. No. DESCRIPTION No. No. DESCRIPTION
1 Literature 23 8186578 Bezel (5)
9763754 U & C Guide / 24 8186620 Saddle, Spit (2) FOLLOWING PARTS
Instructions, 25 8190032 Screw NOT ILLUSTRATED
Installation 26 8186619 Spacer, Hood (2)
2 8186576 Handle, Hood 27 8190638 Switch, Igniter
3 8186540 Insulator, Handle 28 Module, Spark 8186580 Logo, Kitchenaid
4 8186641 Shelf, Warmer 8186554 4 Spark 8190114 Clip, Logo (4)
5 8186636 Grate (2) 29 8186657 Switch, Light 8190158 Tubing, IR 3/8x4’
6 8186579 Plate, Sear (3) 30 Valve, Burner 8190178 Elbow, IR Safety
7 8190632 Burner, Main (3) 8186567 IR 8190140 Plug, Pipe
8 Fire Box Asy 8186541 Main (3) 1/8 C/S Hex Head
(Not Serviced) 31 8190189 Manifold 8190174 Valve, Ir Safety
9 8186594 Hanger, Burner (2) 32 8186611 Jack, Plug 8186639 Thermocouple, IR
10 8186608 Regulator 33 8186655 Light, Halogen 8186548 Electrode/Wire Kit
12 8186593 Left Collector Box 34 8186656 Thermometer 8186614 Infared Weld Asy
13 8186592 Right Collectr Box 35 Stop, Hood 8186615 Bracket, IR Igntr
14 Orifice 8186581 Left 8186616 Cover, IR Igntr
8186644 IR 8186586 Right 8186607 Washer, Fiber (4)
8186642 Main Burner (3) 36 8186603 Plug, Hole (4) (Handle Hood)
8186627 IR 38 8186588 Cover, Rear 8186598 Transformer
15 8186560 Hood Asy, Rear 39 8186575 Shield, Igniter(2) 8186550 Cover, Bullnose
16 8186559 Hood Asy, Front 41 8186606 Rod, Spit 8190633 Screw 8-32x1" SS
17 8186561 Bullnose Asy 42 8186638 Handle, Rotisserie (Spark Target)
18 8186538 Tray, Drip 43 8186610 Skewer (2) 8190634 Nut, Hex Lock
20 8186537 Panel, Front 45 8190015 Motor, Rotisserie (8—-32 SS Spark)
21 8186542 Knob, Burner (3) 46 8186563 Bracket, Motor 8190033 Clip, J Type 8-32
22 8186543 Knob, IR 47 8186565 Tray, Battery Assy 8190116 Nut, Hex 1/4-20SS
8190117 Screw 1/4-20X3/8SS
8190118 Screw 1/4-20X7/8
(Hex Cap)
8190121 Screw 18X1/2 Pan
8190122 Nut, Combination
8190123 Lockwasher 1/4SS
8190124 Screw 1/4-20X1/2SS
(Hex Bolt)
8190125 Washer, Flat
1/4X11/16SS
8186568 Washer, Flat (7)
(3/8 X 3/4 X 1/16)

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST

2

8186572



